COOLING

GROUP MO., MAME, and PART DESCRIPTION

PART
HUMBER

QUANTITY
F47 F47C  K10D

6.500 = RADIATOR UPPER GRILLE MOULDING

Moulding, Right cuvsucrcrescnvsansressnastsararaneanacsrs
Hﬂulding, Left sevascearescsassnrsnassssssasssppasnansaasnes
Screw, No. 10 - 24 x 3/8" Rd. Cr. Rec. -.:ciivesnsnnecns
I.rﬂckthI', Ho . 1n Int. Ext. TOOTR sesesccssarasnsnnmnnns
cup Washer ..cssscsssssspepsassasrsspussassssrarrnewnwdddd

ELECTRICAL

7.222 - STARTING MOTOR ARM-—€

Stnrtiug MotOr +icecsascessssnsnsesssasrasnnmnenissdsanennnn
Bolt, 3/8" - 16 x 1 1/4" Hx. Hd. !_ up to Eng. No. i
Lockwasher, 3/8" Med. ...........lGP 15,001, K-15,001]..
Boot, 7/16" - 14 x 1 1/4" Hx. Hd. after Eng. No. _{
Iﬂckﬂnshﬂrr ?}"’16“ Med. -..q----rq*ﬁp lE,ﬂul' K‘]E,Uﬁl ..

7,224 - STARTING MOTOR ARMATURE

ATMATUTE cosssscasanssaopreesgseassassserarsscsrasarerasesasns

Thrustwasher, 1/64" Thick ...cnveerraarecarscarrosrccsrnans
Thrustwnsher, 1,!"32" Thick .i.civassasssissassannpasnsssncsssnans
Thrust“aher, 3;"34“ THicK :csceesncsctsssansrrnssscssaaresnnas

7,228 - STARTING MOTOR FIELD COIL TERMINAL STUD

mchashﬂr, 5{}16" P R T I A R L
Hl,lt-, 5;15" = 24 HX. sensssscassannnsnsnsssasassarassestssans

7.234 - STARTING MDTDPELW COMMUTATOR END PLATE
Plate (includes -m:;l:ﬁng SPTINES) +eareacscssarararssssssans

Dowel PIiN covecivcassrassnsrscsssraspgsssastinsspareassadanes
Thru Bolt .ccscasasssssasasasprpsssaitassssnsarbassasrens
Iﬁcmaﬂhﬂr, 1‘1"’-4" kB S R R BT E R R E AR EEET A R R AR EA R AR

7.236 - STARTING MOTCR BRUSH SET

Brigh St ctesssrssssssssnnsssssssasmrpssisibsaspanadidinsns
Eﬂrew, Ho. 10 = 32 x 7{"16" Fl. Hd. 81l: ssanwcesvasrsasnns

Spriug e O R R R R R R L

7.238 - STARTING MOTOR COVER BAND

BROO o+ esevonisaarrrsnertsaransasancsasatsssssatssnarrrerads

Screw, Ho. 10 - 32 x 1 1,!"“"1" RBd. Hd. 8l. ..uicescnsscsssns
Hl‘lt' Ho. 10 = 32 Sq; T dsammmpEEsE s AARA R R AR FEFEEET

7.240 - STARTING MOTOR CENTER PLATE
Plate (iucludﬂﬂ B’Ea‘.ring} l-'lli'll-!l!lll'lll"!!#"!".li‘lil"-!"

7.242 - STARTING MOTOR DRIVE HOUSING

HOUBINE s.css0senvsspsssasnsnrpssssssarnaspadiadnsanmensads
Dowel PIN .cceevassssvsnssnssiasssnaprarasscasaamemsdesss

BeaTinE -:::ccssranrnscsssrarrsassssasnenbitsarronmsenssas

201553
201564
385
2092
201560

200820
241
192
265
193

201412
201415
201414
2014186

201402
201401

201403
201404
201405
200975

201406
201408
201407

201409
201410
201411

201417

201421
201422
201423

e BD b ba b = b b3 * % ¥ =R O ]

fd gt

|

e b3 B3 B3 B Ba b * ¥ B3 BI B2 bO

e

B b b

b b3 B3 B3

4+ ¥

Lo [ =

[

e

* As required

Urha b U




ELECTRICAL

PART QUANTITY
GROUP HO., HMAME, and PART DESCRIPTIOM NUMBER F47  FATC K100
T.244 - STARTING MOTOR BENDIX DRIVE
Bendix Drive, Complete ..iveeeaas alate als o]z elaln Tl elalalelalslsle s siaTele LR L} ] L1 5 1 1 1
Key, 5/32" x 5/8" Wandruft, 1 L R T N 5 0T'420 1 1 1
Spring ..... GOG0 000 =l st tut el el e (et a¥ela el ol aluin ol 2t atalapateiatn almielzuttatelals fta gm0 ] 141 0 1 1 1
Thrustwasher ... eeveeana. SRS B e E e R S P o S P 201413 1 1 =]
T7.265 - STARTING MOTOR SOLENOID
SOlenDid‘ LU R B R L B L B DO B LB I I O B R B R R IR IR B R OB R R B B R R R R R ] 201424 l 1 1
Screw, No. 10 - 32 x 5flﬁ“ Rd., HAd., S5l. covscsansssnsssnas 201427 2 2 2
Lockwasher, Ho. 10 &acsecinsamaccnsectnnsonns Ad oo EoRo oo e Ll 2 2 2
Hutl 5{;151' — 24 ji:{l- Switch T'E‘rminﬂl L I I B B R T B R B O * & - 201425 E En 2
Lockwasher, No., 10 ...c.vucecvnmnnnsas A R Bobr, SR 201402 & o 2
Kut, No, 10 - 32 Hx. Relay Terminal ......... i o e s sxaes 201425 1 1 1
mckwnsher’ NO' 1'] P EEE SRS EEEEFFE SRR RS AR R R e 20{}9?3 l 1 1
Eunneqbﬂr ®E R FFE AR R F R ST R P AT Y PR AW " EEEE NS 21}1423 1 l 1
7.270 - BTARTING SWITCH (PUSH BUTTON)
Switch {(located on Instrument Board) .....eeseessasssnsssns 201464 1 1 1
Lockwasher, 5/8" Int. TOOtH .vevcesvncresomenennessannans 308 1 1 1
LS AR o S A S S PEC L o Ve ial e einisia ainielale o wisialeinle N vans 201465 1 1 1
Nut, 5/8" - 32 Spec. (Finishing), F- zalz-aﬂzaaﬁ, K-5120-
DGSDOB O oS £ £ D D CL o e o B P o e 3 s 5 P e L Tan] ey, 1 1 1
Screw, No. 8 — 32 x 5/16" Rd. Hd. Sl (Terminal) .......,.. 251 2 2 2
Iﬂﬂl{washer, Spcc R ERRFEEEEREE R F AR R R R eE R R R R kE EaEaE 201356 2- 2- 2
T7.300 - DIETRIBUTOR
Diﬁtrlbutﬂr B kR R F R R R R e E RN - . - T L I O I S I 2{‘]0622 l l 1,
Bolt, 1/4" — 20 x B/B" Hx. HA." tauiessnanuainasasssseea 257 1 1 1
Flatwasher, 1/4" Sm. ...... o S N O 8 243 1 1 1
Lockwasher, 1/4™ Med., .uucevacancancannnnnns AN TR i 180 1 1 1
Screw, No. 10 - 32 x 1/4" Fil Hd. 51. (Termlnal} lARe[r)e e mielalet A EOCDTT, 1 1 1
Lockwasher, No. 10 .,.... s ala e e el s s sRalaTararat e e alale u et alutalala e eialat  2OOSTE 1 1 1
CAP sastarsasiissssscsssis TR wa e Mr TR SRR R G N e 200970 1 1 1
Plug. mbber # F @R F R A A Rk kA E A AE ey E oS .- L I I I 20']971 1 1 1
Base ...... apeT e n =Y e =l =] e al= (= e = faTe (e iu e elnl= = ml e ats taln slatale mle e = eya el e | 2 oLt 200937 1 1 1
Bearing; UDPEI s csassssatssassasiasossadsns vF s saerasraraana 200538 1 1 1
k&ringr Lower P FEFEd o FFYFPAA SR E YA RS R TR LA B B 2“0938‘ 1 1 1
Oller ..icoceres Fracsrerrar s e rn st s asanaeanansessaca SO004] 1 1 1
LENEY aonhoooSnns 0000 0000 G O e 0000 G0 o e o e ke a2t e Tal e elalela i 2 O 2 ) 1 1 1
T2of = Diotvi loutan
ATIL 2seimaicies o ialasis £ 6000 0E0DEDEED 000000600000 0000000D00000 200972 L L |
Bolt 1}"’4" — 2{: x 5!"3" Hx H'd' TSRS REFSAFRRFFE AR zﬂﬂg?s l 1 1_
Flatwasher, 1/4" ... ....civearascnacavaaas S R R T T 1 1 1
Lo ey Lt e al o eta et e s slalalelata e ala e le rreianeee 200975 1 1 1
7.510 BosTribwtor
Plate Assembly, Complete ......ccoseverrracsannssscsraaanacsas 200949 1 1 1
Bcr“| Ne. 10 - 32 x rjj'llllﬁ“ Fil. Hd.- Sll LR AU N R B R 200950 2 2 2
Lockwasher, No. 10 ..cccescrensnasrcvcansnasnssrssnnnenss 200851 2 2 2
[Ty WD sa oS oooto i an co o0 o0 060 a8 AoT0 DO 0000 0 0 5 RS 200952 2 2 a
Lithe in BL3A

—oT_




7 ELECTRICAL

GROUP NO. NAME, and PART DESCRIPTION N';:,";TER m““;’;{;""mm

7,310 - DISTRIBUTOR BREAKER PLATE (CONT'D.)

Lead (includes Terminals) .e.eeescsasssisssssscssssnssss-.. 200960
Lead (includes Terminals) ..ecacssssasscssccaarsananns eesss 200961
Serow, No. 6 — 32 x 5/32" Fil, Hd. Sl. ...eev-eceeseasss 200962
Lockwasher, No, B ...cssssssssnsasansrasranrasascssssnes 200863
Cover, Terminal S1ot .c.ceesss-ssscscssrnrsnrsscsssrsnnsrssnns 200964

= B L

L3R

L L e
.

7.316 - DISTRIBUTOR BREAKER POINT SET

Point Set P e e e R R 200953
Serew, No. 8 - 32 x 3/16" Fil, Hd, Sl. ....cuscsssassass 200955
Lﬂckwasher, Ho. B seissassnasnnsensssansssnspnstsssaemrrens 200956

CliP seasnsnessscacsisnasnsnnas s sassam s sasammmnsssens 200954
Serew, No. 6 - 32 x 5/16" Rd, Hd, 8Ll. ....ecvuscasssass. 200958
Flatwasher, Ho. B cuisnsansssssssasansssnssassassanrpnnss 200957

=t e e e
b e et et e
Lo el el

T7.318 - DISTRIBUTOR CONDENSER

-

CONdENSET & o s sassnssssssdssassiotsssssssassrsgesssnsssasrrans 200959
Screw, No. 6 - 32 x 5/32" Fil, Hd, S1. ......czrssssas0. 200962
Lﬂckwasher, Ho, B .c.ccisnsassnsnnsstssannnsnassssaannnnns 2009563

]
o
(]

=
=

7.324 - DISTRIBUTOR DRIVE SHAFT AND GOVERNOR

Shaft and GOVEINOL ....ccsvssscssssssssarsaseasssssasssnass 200942
Thrust Wacher, UpPPer ...:sssssaassrnans e e e e a2 00Dl 4
Thrust Wﬂ.sherl LOWET sssanssssssssssansmnnsssssansmnssss Enngds
Spring S8t .iececesscssssasrrrr s snas s st ar s nnsabss 200947

Spring [&nti-nﬂttle) T T SO T S B RO AU B A O 2“0943

e el
e
el el

7.330 - DISTRIBUTOR DRIVE SHAFT

Cﬂﬂpllng R R R R R EEEEEE SN R R E R R R B F N R E R omE e R R R R REE RS 2““945 1 1 1
Pil coevasaasrnsnmasncsssss snaanmsnsseassansassssnsssssssnss 200946 1

7.332 - DISTRIBUTOR CAM

Cam and Shaft ... ..cacsvasssasaacs AR R R R B R B R R R R R R R E R EEAE EEEE 200965
SPACEY sssssssmrmsrrrans LO000 0000 S0 EnaDoan st rarameaaa 200966
Snap Ri.:l-g Fa e s wE e B R E EA BEE B RS e n e owa FEEE R e PRI 200967

e 1 T R T N R e 20096 6

Rﬂtﬂr B e s R EE R B EEEA RS A e T R N R A A R 2“0959

I

O e

[ N
=

7.334 - DISTRIBUTOR VACUUM CHAMBER

ChAmMbDET sesssssssssssntsssrsossssstistabsssnsanssssissnnenns 200976 1 1
SGTE‘, Hﬂ' 10 - 32 x 1;4" Fil. Hﬂr Slq T R R R A 20ﬂ977 2 2 2
Lockwasher, Mo, 10 ......coiasarsnnncnas caenea s saanas 200951 2 2

7.338 - DISTRIBUTOR VACUUM CHAMBER SPRING

Bpring, «sseescssranrnssasssscssnnnnnnsnnas e (e o nLa e Tul e R ) 2T o 1 1 1
Washer .010 .....ceuiicancasnancaces teiassssesssisssnces 202744 * * *
Washer D32 i sssasrasnusranss s atEE RS Ea ssssssanm 202743 ¥ ¥ *
WACHOY  .OB5 s asseimasuasesssaanssnarsasannansnssnassnsns S02745 * * *

PLUF citcasrssssannsnsassnssssansnsssnsssabssnssnsnsnssisins 202746 1 1 1
GASKEL scoscsccisssasasas s pamman o 8 s 88 s0nmnn b desntsnes 202748 * * *
e L 2 I e e <Y ele = (=l [ ela e e la e 02 AT, x * *

Litha In LS&

* Az required

-2 8-




ELECTRICAL 7

PART QUANTITY

GROUP NO., NAME, and PART DESCRIPTION R e T

7.340 - DISTRIBUTOR VACUUM CHAMBER TUBE

TN An A NS i Tata ate s =laTsl alul st alelstatalelaletalelelslalelatat st alat araratats cesess 200794 1 1 1
Fut, 3/8" - 24 Hx. = 3/16" Inv. Fl. Tube ...ucvecaas eews 202142 2 2 2
Elbow, 3/8" - 24 x 1/8" Pipe a0 x 3/16" Inv., Fl, Tube . 202126 1 1 1
Connector, 3/8" - 24 x 1/8" Pipe 3/16" Inv, Fl. Tube ... 202127 1 1 1

7.342 - DISTRIBUTOR MOUNTING ADAPTER

AdADLEr ..civnannas R T Py s o o =) (o iy i o o o SR By o 200162 1 1 1
Btud, 3/8" - 16 T L 3/B" ..uverrarsssssnnsnsnnsa creanass 200164 1 1 1
Bockwasher: 2 B MR oy o e ra et a fa fata Tt ¥ atatm ital Yatutalalalafal ofalnfa’ atale 192 1 1 1
NUt'I 3;3*' Lo lﬁ HII 98 S FEE RS EES S FEEEFE S S EEDBE R e 204 1 1 l

7.344 - DISTRIBUTOR MAIN DRIVE SHAFT
Shaft and Coupling ..ccevevnas A B O o o P e PR T e 200165 1 1 1
T.346 - IGNITION COIL

FOl srEnoopoone o o e e s ) £ ) i e e e e e e S e 200256 1 1 1
Bolt, 1/4" - 28 x 5/8B" Hx., Hd. ......ccconensnsscnns P ey 260 2 2 2
Lockwasher, 1/4" Int. Ext. Tooth ..... AT Shs e 400 2 2 2
Hutl 1l|r4r. e 28‘ th AR A E AR e R R e @k mEE AR R RS kA R REE R e 261 2 v 2 2

Nut, No. 10 - 32 BEx. (Terminal) .....ccisasasssacaasnsnanns 202 2 2 2
Lockwasher, No. 10 Med., .....c0:c0.-. O A O B A I 254 2 2 2

Erﬂ-':-ket| Hnuntiﬂg o E R A R ae R EE AR e e E LI IR O B I BB B R O I R 2“‘0793 1 l l
Bc.]'tl 5;"16"—13::5;’3" H.I.., H'dl FRREEEEEEEET R R ETEEEEEEE W 2“’3 2 2 2
Lockwasher, 5/16" Int. Tooth ....... T o Ve s Fa T P TR i 200 2 2 2

Nut, Terminal (Hipgh Tension) ....c:escasscssssssssacsansssas 202749 1 1 1 |

T7.250 - IGNITION SWITCH i : o h L ; e | ad. (rg [ ) |
| o Lottt eypl. |

R A A T P e et e SN el S DS LT 50 T 1 0 1 E=LP i
Ui b = F R BRI nnnnnan0ooonat oo oo Sen e e e e tinreness (SOL3IBS 1 1 1

Serew, No. 8 - 32 x 5/16" Rd. Hd. 81. (Terminal) ........-. 251 b 2 a
Lockwasher, BPEC. & euasnsnssnasnanassannansscssasssssnn 201356 o 2 b
Lockwasher, No. 8 Int. TOOth s:isscssssnsarscniincnmn o 273 1 1 1
N'I.It, Nﬁ* 8-32 Ex- ------------------- LU RN R R B O O O O B 2?2 1 1 1

7.352 - IGNITION SWITCH LOCK CYLINDER AND KEY

B T R 1 e e T e e I eI i eresanas 201898 1 1 1

Key, Blank, KF Code No. 250 - 499 ., ... .cciusssnssnsnssasas 200655 " * *

KEYJ Cut! H'Cﬂdﬂ Hﬂ- 25{'_499 LRE RN R B OEOEROE S EE AR EREEE R E E'D].BBG * * L

Key, Blank, CH Code No. 501 = 750 .....vvennes- ey s 20295 * * *

Eey, Cut, CH Code Ho. 501 — V50 ....vsiivurvacncccsvancanea 202494 * * *

tEey Kit, up to Body No. F47-6618, K100-11654 Body ......... 201911 * * *
tKey Kit, after Body No. F47-6618, K100-11654 Body ......... 201943 * A -
7.360 - IGNITION CABLES

Cable, Primary (Low Tension) ...... RO DO G o D DG 0 DGO 200802 1 1 1

Cable, Secondary (Hipgh Tension) ........csiiiiovacsscsnces.. 200803 1 1 1

Cable, No. 1 Spark Plug ..cassavaisaasaacccans B rerraes. 200796 1 1 1

Cable" Hﬂ- 2 Spark Plug TR ESEEREEYSEEEEREE R AR AR R 20‘}‘?9? l 1 l

Cable, No. 3 Spark Plug .......... HOTGOD rersrarenenannsenss 200798 1 1 1

Cable, No. 4, No. 5, and Ho. 6 Spark Plug ...... sansassasnss 200799 3 3 3

Hipple L LR DL R BE R R B R R O B B B B BN BBE B RN B B R BB R B CBNCEE R R B B R R U R B ) - w8 2&11?1 a B a

* As required
+ Includes Ignition Lock Cylinder,
2 Front Door Lock Cylinders & 2




7 ELECTRICAL

GROUP NO., MNAME and PART DESCRIPTION N;ﬁ‘;u H?"“F';';Tc”"'mm

7.375 - SPARK PLUG
Spark P‘Iug (14 II'.I.I:I:I...} kR R R E R R R R E R R R FEE R RFRFRER R R R RFR R 2“1230 [ 6 &

T7.400 - GENERATCR

G OTIE T L O T N e e e e Ta P e el Ta e te Vot e te e s e e ale e ala s ¢ s s s ele s o e aiu/sle sleie/x s s L e £0DT 7.0
Bol M5/ 16rm R ad o] R H SR A% S AR s i S0 £ T 210
Lockwasher, 5/16" Med. soeceeeresesii 00005 SRV S, 240
Nu.t-, 5;16"'24 Hx. 'll-l-ll'!lIl-l-l‘-!-ll!l-l--!-l-!ll-}_;‘.‘-(-‘liri:r_-{l.li‘i 189

Screw, No. 10 - 32 x 5/16" Rd. Hd. Sl. (Ground Terminal) .. 201427
Lockwasher, No. 10 ..ccuissscsssascnsssasassansnrssassess 200078

H BB B
o b B b
OB B B

T7.402 - GENERATOR ARMATURE

ﬂ.mmre illi'rilill'Ililllli‘ili'lilllll'lIIJI'I'IJ{-'.'." 2“1444
Hut, No. 14 - 24 Hx., (Armature Terminal) ..vevececvas seruves 201344
Lﬂ{‘.kWBBhEI'I Ho. 14 .cvacerressasntsssarrrssassacnanassansa 201430
Nut, No. 10 - 32 (Field Termingl) -.c.sssisatsaivasssacnrasses 201431
L-Clck‘NE.Ehﬁr, Hos: 10 cciacssasssssssssaansssanmannanssssps EDUWB

B3 B3 B2 B
B2 B3 BO b3
B2 B B2 BD

7.412 - GENERATOR COMMUTATOR END PLATE

ol I o T T 2ﬂ1432
Dowel PAD +evvescarorrrronenrnrscnanscssnsansasassesanss 201404
Thru Boelt ........... Cesesssasssessesssaresnasnsrnarasss 201433
Lﬂckwashﬂr, 1f4" R R R I A R R N R R A A A R R ] 200975

Bﬂ'aring aafsrasgarrara s e Erarer Fras il FSFEREESdEREFEE R R 201434
Gasket .....vivrvmrcnrrcnsncacnsasassassssanaassnraranss 201442

Retainar, Bearing ...:ccsvavrerocsnnsreracansascan ssssss ssasa 201435
Scrﬁ“’ Ho. 8 = 32 x 5;16" Fil, Hd. Sl: sscscassasrncasns 2&1436
Lockwasher, No. 8 ....cecsscsscscsascsssassannasssnsn-n=s 2S01437

Gaskel sessvrcrrrrarnancanan sessssatssnssearnrnnrrasnrrrars S01438

o B B O
(o e -
- ST R

T.420 - GENERATOR BRUSH

Brugh Bet viewcscscttsisssspsannnnansnsnrrrnsnrnnsresssdsis SULIE0
SﬂrE“j N'D. B - 32 x 1}"’4" Rd.' Ed. Ll Ao nadoosnoooood o anc 3':'14:41
Lockwasher, No. B8 ..eccvcsscncnsnsssnscsssnsnsnsnssnssss 201437

B b2
=
=

7.426 - GENERATOR COVER BAND

EEET b o oda o0oano 00 00 O 0ot 000 C oo D EHe o O o eI S 201439

Ecrﬂwl HD. lﬂ — 32 J'; I 1‘!4" Rﬂ.¢ Hdl- 31! FEF A E R R 2“141“
Hut’ No. 10 - 32 sq- I R R I N N N ] 201411

]
(S
e

7.428 - GENERATOR DRIVE END PLATE

Plate ..ivasrsrrerarasssnsasaststssnmansssnssnasronmesnssds 201445
ODiler ...coevececeens I T 201446
Bﬂnriﬂg e T R L R I I R R 201447
Retﬂinﬂr T T R R R N A R AR AR R I B N R A R R ] 2u1443
Bef]l o.csscanmerrmmscbissarasnsmraraan st st asraarannir 201451
REetaimdy ...cceevrrrrncacaccstsssaanasasstirsasannansnrens 201452
Sc-re"', Mo . 1{}- 32 x ?fﬂ" Rd. Hdc Sl- R R NN 2014{9
Lockwasher, Ho. L0 .ouicvierarssnaccenrsscsinsanaassnsans 200978
Rt o TR0 Ra 2 Frx s cor Rt B S L R oer . e, R2014h0
Slingar T R 201443

W

N N L
OGO G G B BRI
L LD L B B B e e

Litha b U.5.4,

-30-




ELECTRICAL

PART QUANTITY
GROUP MWO., MAME, and PART DESCRIPTION NUMBER F47  F47C  KIOD
7434 - GENERATOR DRIVE PULLEY
P’Lllle;’ TR R R I I R A PR 201453 1 1 1
E’Ej"’ 1}"‘3" x 5;3" Hﬂﬂdruff NU" E A Em @ R EE R EEoE EE N R AR IR 2D1454 1- :'- 1
Lockwasher .. eeecnsnes S ERaT ae BOOH 00 GO0 oE sssnasnasnnenney 201456 1 1 1
L R e T el [a L e e eyl el (at e anle (o s e atnlat sy el alslal ol ala alnlelelnletetalay s s o ulsls « 201455 1 1 1
B DA BT N e (el sla s sl sle) e tialnlelnsta|ale nlnlslaln e ol nlelrinslele s rlelelel= =il thalalifa @ EE R 201457 1 1 1
7.460 - GENERATOR ADJUSTING LINK
Liﬂk i SRS E S EEFEE RIS FFEEE S EFES ST AR AT R RS 20&171 1 1 1
Bolt, 5/168" - 18 = 3/4" Hx. Hd. ..... rasaa 183 1 1 1
Flatwasher, 5/16" Lg. ..ccsveacaacas fto Generatorfaises. 300 1 1 1
Lockwasher, 5/16" Med. ...eseavsavas:] les.as 240 1 1 1
Bolt, 3/8" - 16 x 7/8" Hx. Hd. ......} PP 268 1 1 1
lockwasher, 3/8" Med. ...............|c® Water P“”P1.,.. 192 1 1 1
LD Sononaannonhnfnonato ot oooonnoaoe 0 oo oo o aanaslalssaiaenas  S001T32 1 1 1
7465 - GENERATOR MOUNTING BRACKET
ST T e a1 S o O B L Y O D T o o £ L Satatenata ohotal atalalalz a sratalsl o u e siMA A0 TT I 1 1 1
Bﬂlt’ afs‘.i - lﬁ x 1" I‘{xl Hdi @B F A FF SIS s S 151 2 2 2
Lockwasher, 3/8" Med. .isesssssrsnsnssnsssmannananannnnns 192 2 2 2
7470 - GENERATOR VOLTAGE REGULATOR
REgulator .ue.ceassirsnsassnsssssnnnsnsssss e a ool e e = e lule k=Lt .- 201343 1 1 1
Screw, No. 12 - 24 x 5/8" Pan Hd. 81. .........% A 625 3 3 3
Screw, No. 10 - 32 x 5/16" Rd. Hd. S1. (Terminal) ....veass 2646 3 3 3
Lockwasher, No. 10 Int. Tooth ....ccscearernacanrnrnasnn 259 3 3 3
Harnese ST dqriael RIQA-HedYy, ko rfatlapd . 7O 000, 202727 - 1 =
7.495 - AMMETER
Ammeter ......... falelelelals vtatetalel slelelnlelslstals alele]etelulehealstatalrlrintelnls n vl o)1 0 002 1 1 -
meter R Rk R R F kR R REES R R AR R R R R R R R R E RS S RS 21]1595 — - 1
Screw, No. 8 — 32 x 1/4" Rd. Hd. S8l. .veucscnsrascannana 310 2 2 -
Screw, No. B - 32 x 1/4" Rd. Hd. Cr. Rec. ..... srsastana 327 - - 2
Nut, No. 10 Int. Tooth (Terminal) ...i:sesssssssssssssssans 259 2 2 2
Lockwasher, No. 10 Int. Tooth .ccissasssssssnanarsansans 202 2 2 2
(EEELEh: sopcooonnoaa000n 0a0 o0 000 oD onAt o0 oo 0o bOn bnen Ao dataan. el ki, 1 1 -
7,500 - STORAGE BATTERY
Battery, serviced at any Battery Serviee Station
Bolt, 3/8" - 16 x 10 T/B" BpeC. .viuscsnassss Fessisssass oSO1F4B 2 2 2
Flatwasher, 3/8" SmM. .ouveess A L e T siasatean 247 2 2 2
Wingnut, 3/B" - 16 ...... Tt P P T A R R e o 269 2 3 2
REL 2T IIEHT (aiaials/ajnls{aln olatate nla alnle o ls/ulnle sina nmlin s o e sieemieie e e SOLEAT 1 1 1
suppnrt & F S FEDSETEFSEEISEFETEESETE RS EES S SES B RE RS EES e LB 2D1349 l 1 1
Bolt, 5/16" - 24 x Tfﬂ“ Hx. Hd. .4.:2. S I LT C] I PTE F P pe s 270 4 4 4
Bnttwasher s 5 L e e e ol delal e et 300 4 4 4
Lockwasher, 5/16" Med. ..c.astescasssssssmssnersansasnans 240 4 4 4
7.510 - BATTERY CABLES
Ca.hlel BnttErF E’rﬂund & AR R EEEREFS RS EEEES RS FAEEE 2&1352 1 1 I
Bolt, 5/16" - 18 = 1 1/4" Sq. Hd. Spnc,..} ess 201345 1 1 1
iy RVAGID & T ity Cen S anBoanoenoantal b B“tterfi... 201346 Tl Tbouat]
ke b LT A

—31l=



7 ELECTRICAL

PART QUANTITY

GROUF HNO. HAME, and PART DESCRIPTIOM NUMBER F47  F47C KI0O

7.510 - BATTERY CABLES (CONT'D.}

Bolt, 3/8" = 24 x 1" Hx., Hd. sews.. . az27 1 1 1
Lockwasher, 3/8" Int. Ext. Tooth ..{to Ground Terminald. 221 1 1 1
Nut, 3/8" - 24 Hx. ................} . 188 1 1 1
Cable, Battery to Starter MOLOT .c..vivevessnssssesssannnas 201351 1 1 1
Bolt, Eflﬁ" = 18 x 1 1/4" 5q. Hd, BDOC. wvesssssssccaces 201345 1 1 1
Nut, 5/16" - 18 HX. SPeC. seuuearnas N OADBONOOHOBn 00 P TD 1 1 1
Clip (on Steering Column Clamp) ..sseevesccannasens LT O ) 253 1 1 1
LT TR el e C S A A A A 5 o 6 B O N S L O e D o B e et b P 189 1 1 1
Lockwasher, 5/16" Med. ..... wlelviele]r viafslutelrintefeletslaluetskegalsts Tals]n]s 240 1 1 1
7,520 - HORNS :
Horn, High Piteh (Curved Type) (Mounted Right) ...eusearaes 201357 1 1 1
Horn, Low Pitch (Curved Type) (Mounted Left) .............. 201358 1 1 1
Bolt, 5/16" - 24 x 3/4" Hx. Hd, ,.uivivevensonccancanaa . 274 4 4 4
Tockwasher S5 LTSy b IR OO LR, 2lste (= = ol als e oleietn ale oro i ol o 240 4 4 4
Bleeve .......... CUCOOOOo0OnoEs Hooeseaog e e e e e e 20D DT 2 2 2
Horn, High Pitch (Straight Type) [Hnunteﬂ Left) ...cicenae. 201641 1 1 1
Horn, Low Pitch (Straight Type) (Mounted Ripght) ........... 201642 1 1 1
Bolt, 1/4" - 28 x 3/4" Rd. Hd. S1. {(Horn teo Bracket) ... 386 4 4 4
L W By ] A O e e eTalel=lxin =z n i afalslela o n u|a(e aluln 190 4 4 4
Screw, No. B = 32 x 1/4" Rd. Hd. S51. (Terminal) ........... 310 2 2 2
I.rockwaﬁher, No. B8 Ext. Tooth R AR RS R R RS 447 2 2 2

7.522 - HORN MOUNTING BRACKET

Bracket, Right (for Straight Type HOTns) sessesrvesssessess 202347
Bracket, Left (for Straight Type Horm=) ..ceucenivrnanaasea. 202348

W O s
s 00 s
e OO e

Bolt, 5/16" - 24 x 3/4" Hx. Hd. ..... e = e - s 224
Mc‘ma&her’ 5}"’15" mt! Tﬂnth l-llillii--ilrlui-------_----l--' 343
ity BN o B 5 000 0000000 5060008000 000 b b bbal o e 261

T.325 - HORN RELAY

Relay, up to Body No. F47-16,384, K100-23,110 /.5 .5000M07. 201359 1 - 1
Relay, after Body No. F47-16,384, K100-23,110 ......eeeees. 202457 1 1 1
Bolt, 1/4" - 20 x 1/2" Hx. Hd., up to Body No. Fd47-
18,384, K100-23,110, PA7O-2320 ....oceueuornneucnbomns 179 2 2 2
Screw, No, 10 - 12 x 3/8" Pan Hd., S1., after Body No.
F47-16,384, K100-23,110, F4TC=-2320 ... i rnnasnrress 377 2 2 2
Lockwasher, 1/4"™ Int, Tooth ...civcnacacnronccnnnana reew 275 2 2 2
Screw, No. 8 - 32 x 5/16" Rd. Hd. 51. (Terminal) ....c..... 251 4 4 4
Lockwasher, No., 8 SPEC. seistsscsnsscnannes srsasnnsnssna 201356 4 4 4
Resistor, up to Body No, F47-16,384, K100-23,110 .......... 202205 1 = 1
7.530 - HORM BUTTON
Button, Complete (includes Contact and Springs) up to
Serial F4T7=3332 ..cvrnvrrreaAmeSE.WKLL, . 208 =5 ewe . 201207 1 = -
Button, Complete (includes Contact and Sprlngs} up tu
Serial EK100=5120 ...-ccvocvvncomnersibas =\ £ e ki ] - - 1
Spring, up to Serial F47-3332, K100- 51ED satsaasnassnnasnnn 201208 1 - 1
Pad, up to Serial F47-3332, KLOO-5120 ... e eldcr.orvssy sp1209 1 - 1
Cable, Push Button, up to Serial F47-3332, K100-5120 ...... 201213 1 - 1
Insulator, up to Serial F47-3332, K100-5120 ..,.....00:s0.. 201759 1 - 1
Spring, up to Serial P47-3332, Klﬂﬂ—ﬁlzﬂ salaipe s samsmrrerens  S01212 1 - 1
Terminal, up to Serial F47-3332, K100-5120 ....... eerreasras 201214 1 - 1
Medallion, after Serisl F47=3332 ..ssccu..- e n e s sk 201971 1 - -
Leka bs U LA

-3




ELECTRICAL

PART QUANTITY
GROUP NO. MAME, and PART DESCRIPTION NUMBER F47 F47C  KIOO
7.530 - HORN BUTTON (CONT'D.)
Medallion, from Serial K100-5120 to 201972 = - 1
Medallion ....evvvncacaas. O aCGE DO0 OO O G o0 LoD Do DB D DG D 202463 - 1 -
FAE S ) i aneAeeaonoonoan e OO000000D0000000 800 0000000000 0. e 202482 - 1 -
RELAINET ucvwvensnainnannansanans D000 DHoABaNBEo o0 e et et et el a 202461 - 1 =
Screw, No. 6 - 32 x 1/2" Fl. Hd, Cr, REC. «vcvcvenssnsans H6B - 4 -
7.531 - HORN BLOWING RING KIT
Horn Blowing Ring Kit ............ I T e +aae 202276 1 - -
Horn Blowing Ring Kit ...veivnsascernrrosnnasnnncsacennesns 202277 = = 1
T7.532 - HORN BLOWING RING
Ring, after Serial F47-3332, K100-5120 to Serial 201926 1 - 1
R T e fa e faia ) o e ale FraaEEd e s P E R s e serassarssaaas 202474 - 1 -
Screw, No. 10 - 24 x 3/4" Ov. Hd. Cr. Rec. (with IJW}.... 201974 b 3 2
Lockwasher, No. 10 Ext. Tooth ..... P et e 284 - 3 -
Hut, Ho. 10 — 32 HX. seivevionassasessses Tl et m¥al aTa® o ¥ a¥ ot Fatai o 202 = 3 -
Washer, 17/64" x 1/2" x 1/32" Bpoc. .eeeeeeees Anieineraaanane: SDETIES - 3 -
SR poantons Do r o0 neG & O DO TR alale]a e alatel ata srerrnnes 202724 - 3 -
sp‘riﬂg W R RN RS R e EE e I R - 202476 = 3 =
Fl-ﬂ.tﬂ L L L L R R R R R R A I N I ] LR I I R I R ) BEFF B A FaanmE o 2“24?? ! 1 ]
Pad, after Serial FAT=-3332, KIDD=5120 ....vvececnrssssnnsss 201978 1 - 1
7.534 - HORMN BLOWING CONTACT PLATE
Plate, after Serial F47-3332, K100-5120 ....co..... rrassass 202275 1 - 1
Insulator, after Serial F47-3332, K100-5120 .......cvecee.. 201873 3 - 3
Screw, No, 8 - 32 x 7/16" Pan Hd, 51., after Serial F47-
3332, K100-5120 .....vecevees e ufatalulatuln Tatulas rintale afatntetnts e lolorors 531 3 - 3
Washer, Insulating, after Serial F47-3332, K100-5120 ...... 202250 3 - 3
7.536 - HORN BLOWING RING CABLE I of
Cable, after Serial F47-3332, K1O00-5120 ....00ovevvncnccnes. 201975 1 = 1
Retainer, after Serial F47-3332, K100-5120 ......cece... 202498 1 - 1
Terminal, after Serial F47-3332, K100-5120 ...... crrrsnsena 201214 1 1 1
Cable L s s e T srrs e 202190 - 1 -
Screw, Ne, 10 - 32 x 1/4" Fl, Hd. S1. (Terminal) ....... 569 = 1 -
Lockwasher, No. 10 Ext, Tooth ....veeeevesseos e lateYa ute s fols 2894 - 2 -
Hat, No. 10 — 32 HX. .ovweressconin PP e 70 - 2 -
T S S ot o e b e e A0 OO0 GO sanss 202478 - 1 -
Terminal ... .vesesisnes N OOO0nG000E AnanohonGn C0 O DO e 2 e B ot P g 1 - 1 -
o i ~
s \ JE St P - ¢ -
N1.538 - HORN WIRING HARNESS ' L
Harness (used with Straight Type HOTN) +uveusesssnnnnsesse. 201757 1 - 1
Sleeve, 3/16" I.D. X 1" .ocvivucvnons QOGS A0 00 OO GEO O O o 200997 1 - 1
Bleeve, 964NN TIDRXELNY Lo do oo e e heloa e crnsesnes 200993 1 = 1
b g T L e R e o oyl 2 srerec.. 200998 1 - 1
7.540 - HEADLIGHTS :
Headlight, Right .............. S DGHN 00 A0 Sono Ao eah veseeaa 200804 1 - =
HEﬂdllﬁht: L‘E-ft i‘iil'-lI'Fl’lllill-!ll+--i--.l-|++lliil-ll--!ll1. —2“0305 l - —
Headlight (30 a8rie) [aTedepadq itorat! Models s o, F% 7. polsen ~ 2 2
Serew, Noe. 10 - 12 x 1/2" Bind. Hd. Tap. ........ GOODOOE 277 10 10 10
Lithe in WLEA
334



ELECTRICAL

PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION et a7 Ear cR K100

7.540 - HEADLIGHTS (CONT'D.)

Lockwasher, No. 10 Ext, ToOth scssvessassasnsssnnnsnnsns 294 10 10 10
Gﬂﬁket {tﬂ Fendﬂﬂ B EEERE R L EaEE SR R E R R EE R NN B R R AR R R R EE RN oE o kW EHUBUE 2 2 2

7.542 - HEADLIGHT DOOR

HTTY o0 a0 000 0ea0 00000 00 0o G o OnE e alalalere (e fr AT e e atallmlete el sga e .. 200807
Serew, No. 10 — 32 x 1/2" Oval Hd. Spec. ...ceeeacisssss 200808

B2 ba
[
L =N -]

7.544 - HEADLIGHT SEALED BEAM UNIT

SB&IEd Beam Unit ... ccasssassssaaaaisssssssnsnnnesssssssns Eﬂﬂalﬂ
Seat (includes SCreWS) «rsscessssssrsarsnns T e O OB T
BPrINE tivsacescannnsnatsasssarsraannansasstraanmnnnssst 200813
R’Etainiﬂg Eing e o E B R E RS B R B R R R B mEoE kE R E R EE N EEEEE R R 200812
Scrﬂw, Hﬂi B o 32 X 3!3" Rﬂ; Hd' El- R R NI O R R 3?6
Screw, No. 8 - 32 x-Eflﬁ" Fil .0 Hds B o fafe esiafa nalas aenaa 603

Screw, 1/4" - 2B x 1 5/16" Spec. (Beam Adjusting) ......... 200814
Nutl 1""’4"_'25 EFECI B E A S EE R EEEEEEF R EEEEEESE R 20“315

daoah 1 @ B ol B3 BI
B b3 B
e oal 1@ B s B B2

Wk O

7.546 - HEADLIGHT CABLE
*er1’

Eable’ R]Eht Il"'l'll"lllilll'Iililldl!‘ij::‘llll-ﬂlll.'.'l'lll;lﬁ'l" 200316
Cable, Left .................-.-...,.l.:L..--U-.-..L...J!.- 200817
cable .ALley Sersl FUIS-\E35 Models exc  FW . ..., 201524
Teminal IliilLilIliIliI‘i:lll;iiilliiliilllili;;xlﬁi-lli-ril-l.lr-ill & F B F RS 2ﬂ1214
SLEE'IFE' Ii'lIi"ll.'l:i'lIil‘ll‘llllil'l‘i'li;LIII-I-E-:tIl‘illlll‘.lfll“'ll'll'l gﬂﬂgga
Screw, No. 10 - 12 x 3/8" Rd. Hd. S1. Tap: {(Ground) .?H.{r EIZL | 81l
Serew, Spec. (Ground) ....... 25308440 oo 202722
Grommet, Right and Left Splash Shields . i..3 ... .50 0 .. 200849
Crommet, Left Shroud . A6 . 080slaqgh 45 oy, Lo % dhaue 200850
Grommet, Ripht Shroud ...ecessrecssassanssssrssanssnassaaans 202730

B 1
ta

1

[ -

ol
L I = I
I b1 B3

7.550 - HEADLIGHT CABLE TERMINAL BLOCK

Block .... 0B dsvdl FHge-\Sa8 . ... iiiiaiia.a.. 201368 1885 =
Blogk ... BN LU L L dend stk AL M02)S, 201508 -
Screw, No. 10 - 12 x 5/8" Bind. Hd. Tap. wondiill.@d0iss 345 2

Screw, Ne. 10 — 12 x 3/8" Bind Hd. Tap. ........'...E-jf.*.*.f"- 377 -

Lockwasher, No. 10 Ext. TOOtD ...eeusaassliii 294
Lockwasher, MHo. 10 Med, sescsnsssssnmnnusns ! 254 -
Hut, Ho. 10 = 32 HX, sencenenssn Denondogondtaeon ot ool g 202 -

N

L I B B - |

L= =+ T -

7.552 - HEADLIGHT CABLE TERMINAL BLOCKE HARNESS

Harness ...:..ETL.?....j...}tbil.itffﬂj............. ..... o 201597 = -

Harness ..J.t..t.............'1?.1..I..J.'.....f.d.’.‘....1’..f.,.rf.f:;.:‘{‘f'-‘dznz?aa - 1 -
BlEEVE tiavassesensDnsC, Y AU Medels . ..., 200898 —~ 8 1]
Terminal ..'|.!.“...l..'.!..‘;......F"..'J.‘..'}.*n...:l-:1'~..t"I‘L.'-\'l'."Ej.'.*r.“.H....-..- 201214 = Teasi2
BLOBVE svvverrnnnesdddtfe ity M Modelsr, . ...ehios. 200999 = 1 -,
SLEBVE o0uooes P @ d s dFes LR AE 2 v i vv v v e BOH T . —202656~ = 1 -
Temiuﬂl @ @ B R R R AR F RS RS RS FsSEE R - mEE Rk R FEE R RS 201458 — 1 —-

Litho in US4

=34




ELECTRICAL

PART QUANTITY
GROUP MNO., MAME, and PART DESCRIPTIOM HUMBER F47  F47C  KI0O

7.555 - HEADLIGHT BEAM INDICATOR JEWEL

Jewel FEREE AR FEE T E A F R A AT e e e EErw o R E AN R R SR EEEEE R 2‘3146‘0 1 1 =
Retainer ..... BN R B R E A E R EE EE AR R F A R R E R s EE R EEmEEEE . R 201461 1 1 =

7.560 - PAREING AND DIRECTIONAL LIGHT

WA SRobaoonosooaD T e P T I s o A AT 200851
Light REbey,  CAFRLNE5E Fov Bl Maodsle oxe, K797, Mo 1S4 8 |.. 202695
N A e R B A A T P et et P =l e TS e s b T el 201525
Lockwasher, No, 10 Int. Tooth ... 558,09 ins ALl ooy, 292
Hut, No. 10 — 32 Hx. ....... GO0 SO RO R e 00 TO6 Ga B e o 202
Not, Ho, 10 - 24 Hx. MR Co. B e L8PS . . ninrrnnns 378
Pad, Right ...... G OCO0e0 00005000 BD00NG DRt T e e e e OODRSD
PadiseEaftl o hAnnne . SO Ee TD O OROODDAG ACOGEAR0E 0 B araa 200853

-]

HH ol |
I el b1
Ll e = - < I - I |

o

7.563 - PARKING AND DIRECTIONAL LIGHT LENS

Lens EE N B R B R R mEoE oo WE s R R R E R R R AR R R e owoEm TR RN 2“0356
BN Y B A 000 Hona f et e el lr i = L e =l e et mln L e ht dadagn a i aln arelali (e e et s ot ale 200857
e BTN Y la faln s ale Tafallstalul s alalakatatatels ladate e ale e s aimle nm nimiale mimie e ule e ainle nly e SUORSS
SBcrew, Mo, 8 - 32 x 3/8" Oval Hd. Cr. Hec. Pointed ..... 312

[ o= -
Lo o = I
i B B3 BD

7.564 - PARKING AND DIRECTIONAL LIGHT BULB

Bulb; E‘_av“ 2]1!';3 C'l'plll-l ------ L O R R I I I I T 2{’1351
(A R e e i e e e S S R S DO O O O D e e earearaa 201600 - - 2

b
1

7.588 -PARKING AND DIRECTIONAL LIGHT CABLE

Cable ......... P AL EARII0AS i ... 200858 2. =Rl
Cable JATLEY PHEITITdo ., Maodels FMEY, FYb, . PIRY) MY4L2, 202723 - 2 =
cahle B ERREEFE R RR R R R RS S E SN EE SRR R R R R R E RR e 30152?
TErm.iﬂﬂ] -v--"jl.'c'_irtli-l-l-tt.'i-t--'-t-'-t'-':uun-pn--u|-|-||+|+-1.++-||+||-.|. 201453
Termioal .....5 %0000 8RR 22 0 M004EN UGG L 00Q1L KL 201214
Termiual l-l-'lli-.l'-lIIl‘lil-.llll'!E-'-i"li‘:i I.+ll-':Ii-I+i.-.ii-i--:--l:--..--.r ....... .y EGDBBE
S]-Eeue “"Il"l'“*'“*"'--'!""!'_!'!'!'ll!-!!'i"lli'lli"lliltilll-l-- 201455
Bleeve .....WA %, 000, L IPET DD« Medels FUES.E. Kinl, WYEL. 200908 =
Bpring ... - Hesdoiol, o M e i T . 200860
Eoot 'i"i'i"‘“'l“*‘i'-. --------- R E R REE R e eow 3“‘]559

|
1
I =]

L w10
LI T R L |
1

T.570 - TAIL, STOP AND DIRECTIONAL LIGHT

S e R R e b e e T - o P 200833 1
L R Y et Lt e Te Tt e e e alnll=isbelul=lcln|atelol-deloks sl re raralala o L 2ODBT Y 1
Light, Ripht ..0rrbe. . ... deihodale Fags e il RYET.  apzeo3 =
Light; Left !l|-IIIII'll'-ll-i-li-i'li-il-i-ill-illll--l-;ll-l‘lciillil 2(’259‘1
Lipht, RIght ale.iesiss s B e A e R e e e R 0 T T
TN, 3 5o 0 oonmo aoB hos o et ans S ol B e HE e A RN A H b A AR LT )

Lockwasher, No. 10 Int. Ext. TOOth ..urescassssssansacnnes 292

N TN S L OR S B AR o O, o o i il e T P T By 202

T L e L e e e i S P e Lo e oD 3a7e
Pad, Right (to Rear Quarter Panel) ......cecescssesassasaa. 202009
Pad, Left (to BRear Quarter Panel) ........ wmrssrrsnrsrasnas 200835

(el - - = < T |
ol | 2@ ==L
Ll il e < I < T T R TR B |

7.572 - TAIL, STOF AND DIRECTIONAL LIGHT LENS
1A i ] ’

Mnﬁl Right "":.:-:--I-!-'!'l!-I!I!-Illiliill-i.l:l-rll:-.tll;l:ll'.'.-:lq.'-.g 200&"1
Mns’ Iﬂtt ""'l".l"I"‘.'.“i"““““‘ll'--'!ll--!-!l-l-ll!-'Fl--!lli-ll-ili-i-l-- 2“0842
Lens, Right .c....u.. AGOHo0eGEnEonBan0000000aADAE s snanenss 201530 - = 1

,,_.
]
('

Lithe in W54,

-35-




7 ELECTRICAL

PART QUANTITY

GROUP NO., NAME, and PART DESCRIPTIOM NUMBER F47  FA7C  KI00

1.572 = TAIL, STOP AND DIRECTIGTIJAL LIGHT LENS (CONT'D.)

Lens, Left .... ... el TeNels e latataatalaln {=1aketeLntelnn =lnelxluk koot ute ehots evs 201531
[HE S Anoooooooo0aodono0 00000 00a 0 a0 0o o0 s b o ssanansassa 200BST
szl & ok F R R E RS R E RS FE AR EE R R R R R AR 200355

Screw, No, 8 — 32 x 3/8" Oval Hd. Cr. Rec. Pointed ..... 312

we BB
We B OBD |
W= b3 b3

7.574 - TAIL, STOP AND DIRECTIONAL LIGHT BULB

Bulb, 6 - 8 V. 21/3 C.P. (Tail and StOP} seevveveerennenane. 201361
Bulh, 6 - B V. 21 C.P. fDirEl:tiﬂnﬂ.lj P R A A R A 201360 2

35‘ Rdd 1r Ly TOY Prowldl LK - [ =5 A 3 Vo g}
. I
7.576 -..\TAIL, STOP, AND DIRECTIONAL LIGHT CABLE

Cable, Tail Light, Right ..cceccvivacasssascsssssssssnsnsss 200844
Cable, Tafl Lipht, Left ...ecseereaassrasansrssnsanasnancas SOLB20
TerrInAY - . .-t sasas - A0 0D 0 O 00 B O O o O Gt A e 00 O 0 s eaenes 201214
BDTINE wee s sisios s Taan s A o B £ LR L0 101 £ O3 I T e e B o Y e o h e e e v L LU T,
Cable, Tail Light, Right {(includes Right Directional Light

CahlE] # B F F F F ¥ F R EE SSRGS RS TR E & & # S eSS "R S 202?23‘ —_—
BlEBYE wurnsrnamrsmnmnn s s 0G0 0OO0O0 3000600 0000 Do 0000 200998 -
Termingl ..cuvesvunsmmscnas el TaTa et o (ufn et akel min i lm el fatel e e e s s eses 201214 =
Spring L. RC IR B I B R R R B R R R R O B B R N R B R B LR L R ® B e Rk REFEFE 2“0350 —
Cable, Tail Light, Left ....cocieevnennas ujafa ey nlaks el n el ninietunlete e et L3 -
oy o T e wTala e o PeTe o ele mlaln stalaleln nlslnlals oln a nlw e le b 2 QU DE -
BPTINE aaicasuinrinaainnesesssi s T e [apdnat al = Fu ntmd miml e da ad e 4 4 = ] 40 s 200860 -
Cable, Tail Light, Bight «iessssussssssaranasssssnssassasss S01532 -
TR codaacntobo S DoRDAcononEaoNESaE o0 AR haEo 6000 tssrsnsnnws 200859 - -
O T o o s o 5 o P b £ B P N £ e B 3 P £ s Ly ) PO R 1 1 7 - 14 ) - -
Cable, Tail nght, Left s P sassansens 201533 - -
Bﬂnt FF AT TFTETFRFREN 8 & d & F ad A FEEESS RS RS R R R R RS 2“0359 — —

=]
Ba b2

b2 b e
I
L]

PR B B B
I

I HFHEHEHHFI

Spring ....... 5 OO0 O O GO OO0 O 6 O O oD SO DO e e sinsnsssnnss 200860 - -
Cable, Directional Light, Right ...... A O O DO G It O ALkl E v 1 -
Cahle, DirEctiunal Light, 1R SO0 O DO O CEsa e 0 L0 s D e 201321 1 —! =
Termingl ...cerencases NG oo O O D Be 08 D O DO D OO G Sl e A e e 20 12 1 - =
Oy L e e s Ta e el5 8 e s ela o ala o teatn nlnlelninlwlulnlrin nlwle ornln s cessssassansene 200859 2 - -

Cable, Directional Light, Right ({(includes Right Tail Light

Cable) cunnsnsmzsnsass F oL o0 00 8e B S O D oe 0 sralalalaeteatt TR0 2T2B -
Y ey T e ataln | falmln m = m{atatalr e tny = ] £1 5 e = 2 ]a ey e 200008 -
Tﬂminﬂl @ # @ d @ & B ¢ d & ESFESEFEFIE TSR ® w " o @R s FE S AR s RS 2‘31214 —
BPring cesssesspsassssnannann OCDOCCO0ooDODoOoD andoHn oD ees 200860 =
Cable, Directional Light, Left bodameRedtoononasoondoonaone | okt -
Tarminal .....ccees feYe el adals el atntalntatelalelelt e, sl s ulala carnasnesneres . S0L214 -
Mnt @ s e w FeE EdE ke A EEFEE SRS RN R @ % F % ® F F F B R E RS EEEE ZGDBEB —

B b= = R e D
1

1.578 - TAIL, STOP AND DIRECTIONAL. LIGHT CABLE
JUNCTION BLOCK

Block ...... AR OO BL S DOh e n IO O0 000 OO DebeE D H A HRn D n.ooran), - PR -
Screw, No. 10 - 12 x 3/8" Bind. Hd. 51, Tap. .ciivacvans 377 -
Lockwasher, No. 10 Med., ...ccacssasnasssannnsas X aleielnte)nlnrale 254 -
Lockwasher, Ho. 10 Ext. Tooth ..sesecrcsnccasrssssranans 294 -
ML Moo 10 =R S s s cae s e diswies i o o T T 202 =

[T =T =T
B b 1 b e

7.600 - HEADLIGHT SWITCH

Switeh ......cc.. B R B E B B R B E R B S E R R E N R R R Rk E R kR REEEEE RS 20“319 W
Flatwasher, 7/16" x 11/16" x ,010 B8pPEC. +eesrse-sasaanss 200824 1 1 1

=
=
=




ELECTRICAL 7

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER F47 FA7C  KIOO
7.600 - HEADLIGHT SWITCH (CONT'D.)
J Lockwasher, T/16" Int. Tooth ..acecriicivarsnnnanes anaaan 305 1 1 1
Mut, T/16" — 2B SpPOC. .evevens- L O erte A R caseaas 200823 1 1 -
Nut’ T'J'(].E‘”-E-B BPEG- ------ P A A R I A I A N 201603 - e 1
Nut, No. 10 - 32 Hx. (Terminal) ...eevecsnsanssnannannannans 202 2 2 2
Lockwasher, No, 10 Int. Tooth .uoeessesrecaranannnss el s e 259 2 2 2
VO e et wiml=te = =]zl alnlatrinte clate e =l=l=lalz rinlelrtels cislatalelrie|w m/a rle nlaleg=tels = x 2003820 1 1 -
Hﬂl;lb TR R EE R R R R R 2[.16‘]4 o = 1
Set Serew, No, 8 - 32 x 178" Hx, Soc. Cup. Pt. ......... 206 1 1 1
7.610 - HEADLIGHT DIMMER SWITCH B —
Bwitch HR. T oY s 8RB . e iaan el Ll T 200883 PR
Switl:h Ill'll+l‘II‘II{-ililllli-ili-ii-i-.-i-.ll-ll+ll+l‘+lllil-il;illil 2015“5 o ] 1
Bolt, 1/4" - 20 x 3/8" Rd, Hd. S1. .......... e RO o WA R 307 2 2 2
Lockwasher, 1/4" Int. Tooth ....ccuvennn O EGO00000aT0r 275 2 2 2
Screw, No, 8 - 32 x 1/4" Rd. Hd. 51. (Terminal) .......s-.a 310 - - 3
Cli-p T EFE SRR ESEFES RSB EEF FRFAE S SR ES R 201356 = e 3
Grommet (through TPt} aassacdacnsanncnnnnsrmnnmin e S o e 202086 - 1 -
7.61% - STOP LIGHT SWITCH
A o ln e m et aTala s i al el mFe a o afalala s e a s olelalale alalan el st atarsYte - = A2 01406 1 1 1
7.620 - DIRECTIONAL SIGNAL LIGHT SWITCH |
| J |
Switch (ineludes Lever) .. 0 LR Ausl DHLGASo .. 201467 1 - |
Screw, No. 10 - 32 x 5/16" Fil, Hd, Sl. .scsssesnsensns =Ts 2508 2 - -
Lockwasher;, Ho. 10 Int. Tooth . cccccccaccacs eEEL bR s 259 2 - -
Tormioal ..ceccavsrssraasaWAG I, PRI ML oiaaanas.. 201214 2 - -
Screw, No. 8 = 32 x 7/8" Fil. Hd. Cr. Rec., COVEr ......... 586 2 - =
Scr&wj Hol B ! 32 :‘: 3;3.1 Fill Hd'l s‘llj unit % E B EEEEFESNE 433 2 " m—
Switch (includes Lever) ..uvesecssacscsocssananannnnassnsna 202335 -, - 1 =
Zcrew, iHo. 632 5x 11/20 RA. HA: 181, .. ie debediaensinsae (oo—d0L 802 4 -
Lockwasher, No. 6 ExXxt. Tooth .....cuiverernencnnncnanins 518 - 4 -
7.626 - DIRECTIONAL SIGNAL LIGHT SWITCH LEVER
Lever (Ball Type) up to Body No, FAT-B458 . ...uvernvcancas . 201B64 1 - =
lever (Handle Type) after Body No. FAT-8458 vuwevvsrecannnn 201923 1 - -
Lockwasher, 1/4" Int. TOOLH . cueeureorneocnacnncaenanenn : 275 1 e i
Nut’ 1“’41" — zu Ex' B EFEEREEERERERBR R AR FEEREE R R oE ke zu-s 1 - -
Laver (Handle Type) cveevcseeea-. O oOonaa B e nE rasersrrssrrsas 202738 - 1 -
Lockwasher 1/4" Moed. cuocceccscnanasssosasnsascsasansnsnn 190 - 1 -
I AT o BT B mem e n A R A AR AR O AR BER AH00 Ao A806 OENaaT 203 - 1 -
7.630 - DIRECTIONAL SIGNAL LIGHT SWITCH CUT-OFF CAM
Cam (located on Steering POSt) sessssssscsscssscssssscscnss 201399 1 - =
Set Screw, No. 10 - 32 x 1/8" Sce, Hd, Cup Pt. ..vvevnss 349 2 = =
7.635 - DIRECTIONAL LIGHT SWITCH FLASHER
B B e e e <FaYar oln mnla el el wEatetalatal stutute alelvlz! o atahaln|m i aa (ayatoh ma o A SOOBES 1 1 -
Screw,.No. 10 - 32 x 172" Fil. Hd. 8l. .cccuucuanns A 432 1 1 -

Hho in US4

=37




7 ELECTRICAL

PART QUANTITY
GROUP HO., MAME, and PART DESCRIPTION NUMBER F47  FA7C KI0O

7.635 - DIRECTIONAL LIGHT SWITCH FLASHER (CONT!D.)

Flafwarher, HMOh LU BB, o« e esnesss e essessesssessesssss 248

2 2 -

Lockwasher, No. 10 Int. Tooth .s.ceucuscsscssnssannnnanss 259 1 1 -
Rut’ Hu‘i 10-32 H}ri ol R R R F R R R R RS EE SR ER AR E R E 2'32 1‘ 1 '
Screw, No. 8 - 32 x 1/4" Rd. Hd. S51. (Terminal) ........... 310 3 3 -
Lockwasher, SPOC. sessansssssrsasanansnssissas cassanssss 201356 3 3 =

7.640 - INSTRUMENT PANEL SWITCH

Switeh v Jo. ol PR PARSAL, L. L. L. Ll 200820
ij-tch I-I‘&lblL I--II‘-'I-I-II-I-II'LJI"“II-"II'II' lfJ"" IIIJ ii-'{iiiI 2“2?15
Screw, No, 8 - 32 = 5/16" Rd, Hd. 81, .eceiccaivcunnannass 251
lLockwasher, No. 8 Int. ToOoth ..ccocciscascsssnrnsnnsnsas 273
Screw, No. 8 - 32 x 1/4" Rd. Hd. 51. (Terminal) .......ees: 310
Lockwasher, Mo, & Int, Tooth .....ceece.s ceressarsarssas 273

BB BB
[ |
B2 B3 B2 B 1

7.642 - COURTESY LIGHT SWITCH
Switch (in Door PL11ar) .sececesceeccsccassarsarsssnnsnnsass 200831 -

2 —

Screw, No. 6 - 18 x 3/8'Fil. Hd. Cr. Rec. ...uvecnass 510 - 4 -
Switch (on Instrument Board Control Panel) ........s-s:00.2. 200821 - 1 -
Eﬁraw, Hu- 3 b 32 X lf4“ Pﬁn qu Er- REC| W E R RAE R Euu G 2 e
Lockwasher, No. 8 Int. Tooth ....cavssssrssnarnsannaasnas 273 - 2 -
Screw, No., 8 = 32 x 1/4" Rd. Hd. 81, (Terminal} .........u. 310 - 2 -
) L

Lockwasher, No. 8 Int, TOOth ,.ecesnansascssvsnnnsnssnns 273 -

7.643 - COURTESY LIGHT LENS AND BEZEL

Lens and Bezel R R I I I A A A S SO R I B B 20255? =
Bulh, 6 - 8 V. E-Cipn ﬁ.ﬂ. R E B EE RS E R R R R EE R R 2“2653 —

b b3
1

7.645 - CIGAR LIGHTER

Clgar Lighter c.sissssnssmanvsnsnssnsosasnmbsssns cesssassss 201503
Lockwasher, No. B Int. Tooth ....cccicceivsssssacssssrans 273
Hut’ Nﬂl 5-32 H‘xi & B s EE am mE & RS e R R R RRE R R 272

Baso and Clamd cceerrssirssstssassnsassssnssnsansannnanes s SULD04

REETT D nooofonon0oonuocoooneotEsaerhaSeeRREeEnD 0 dodond oo PR LT

Enob and Element .s.ssecsssrsnarnnnsscannss sresresnnsrasresr 201505

| UTTITR TR o e R 0 o o £ iy o o Y Ny I O ) T e L N T o TS D0 LT (o e FPO 0 L P

[ o ]
[l e e
o e e

7.700 - CHABS5IS WIRING HARNESS

Barness RN Skl U= 3. e ennesess esss 200087
HOrneoe . ..oeoneoatt BIO0=BB0MY o viresssasasnanansns | 20106
Clip(un Darsh pan-un I'-.---‘l..L":..I."II".""'.'." 2’0“991
Screw, No.-10 - 12 x 3/8" Rd. Hd. 81, Tap. .svedviacaad 311

Connector, up to 3 . 201380
Tﬂrminal e T LR R R N R N R NN R RN NN P 201214

1 =
|

1

TEFMAINAl sesrveccssssnssssssasssrsanassaanssrsssssasannnssns 201458

=

1 s L O B
11

S-S N T |

Terminal l-lillmc--lill!Jl-iliililIlilll!'i!':i*!f#u‘-;;ql 200996
HATINESS ssassssdsasnassastsrosnsssseassasanss sassstsonsess 2“2397
Clip (on Dash Panel) ...eeeeicsssassussnacssssarssnannnns 202736
Screw, No. 10 - 32 x 3/8" Rd. Hd. 8l. .sssvvevsrnnnnnns 283 -
Lockwasher, No. 10 Ext., Tooth ....cecieerecriescnannnnns 294 -
Nut, HE. 10—32 b0 AoOc O O S e e e O O O I O 202 =
Termindl ..sccsssesesssspsacsnnss P N N ] 201214 -

P ) W S S
I

TETRMADAL wuceasrarrsrraricsadtastiscdssnsnasnsssnsanrnmers 201458 - -
TErMAINAL cuaesrrscsascasissastassissatassntssssansrsinsiss 200996 - -
Terminal LR R N N N ZGQBQE i =t

38—




ELECTRICAL 7

PART QUANTITY

GROUP MO., MAME. and PART DESCRIPTION NUMBER EA7  FAYC K100

T.700 - CHASSIE WIRING HARNESS

Blaave, 318" T.D. 2 1" ciivsnarnesscsnaanasntanssonatannns 200997
Blmaye, 9 64" TiD R L . fr e e v s mare nm b e e .. 200998
Sleeve, 15/64" I.D. X 1" .uuuuuvas S et et a e laTaTe el aal e latn e lale e A MO QDD
Sleeve, 9/84" I.D. x 1 1/2" cuuciuccacsasnansarsarananaarass 201459
Blaave, 3718" I.P. X 1" . .cieassnrcnssnnnunerntsncsrsinnness 200997
Bleeve, 9/64" I.D. X 1" ..vveucnserrannsnancannsis eeassasas 200998
EleEVE; 15"’54“ Ii-Dl x l" ------ E ERE R A EEE R R R R RR R R RE R F R 2““999
Bleave, 15/84" I.D. x 1 1/32" . ..iecesrcacnsscnsrsrnsnnnss 202656
Bllaave, 15/ 64" TUDOOE T BY . . e rnrmcrsnarsrriesivareansvs, 202734
Gr“met ® F R R R R R R PR R LI I B I B B B O mEER kR R kAR EE R zﬂﬂsﬂa

L e B e e e S L I e I e L s LA L

Screw, No, 10 - 12 x 3/8" Rd, Hd, S1. Tap. .evcevenvens- . 311

I == ©®@
]

|

=

B3 OB B s R LD
]

LI |
b B3 =1

7.715 - HEADLIGHT BEAM INDICATOR LIGHT SOCKET

B e L e o iy g a g e el aa ml e a )l e m o i alalatn e g w i a e sssssanasnas 200923
E‘Pring R R R R R R R R E R R R R R R R R R R RE R R R 2“0995‘
L R gty o Pt et e [} 2T
TR e B L A R Py e e oy g P 200992
Bulby; 6 = B VWi L CiPi sussistssnmitnairississbtstbtabatsris 201462

B e
L
b el

7.7120 - INSTRUMENT PANEL WIRING HARNESS

HATOEEE sacueibadaffuds b st anans R s P ensess 201000
HATNOEE " « 5= e iiye e D = ey, iy s cs i a 201807
TR B 0 L e S e P e e o 3 S L e T A e T 1 o NI R T e L ot e K
Sleeve, /16" I.D. X 1" .iuecenacennn el elaTe me e e le denrssrenrss 200997
T s s L 3 T L 200998
S8leava, 15/64" I.D. B 1" .esuesasrcascsncsnsassassasasnnanss 200999

P LD OER ]
|
B O e

7.730 - INSTRUMENT PFANEL NAME PLATE LIGHT SOCKET

B CEB T ateiaiala)w! slat el ain s nula ulnleinte oinlsielalelsls ntutete uin olaln ola el et el slaa sfale s el L LaORO93
- ot - - e PR A o 5 o S O R L eenss 200995
Bushing LR N B O BRI B B B B R R B R R R Y R OB R B O & EEEE R E R ERE S EW 20“994
e ] N e e et ala i | = ] [aF st afalfa’ a'mt m'm P a et mfafma et BOORDE
Buib, B = & V. Z0C. P, B.D0. sssssivisnenninassrnnsnssnnnsss 201002

i
I
P el S e

7.7132 - INSTRUMENT PANEL CABLE FLASHER FUSE CABLE

cap BEESEEEPEFRFRE R ERERER R AR R R EE F R R R e R R e AR e s A R zulﬁns 1 1 -
BuShing-'-! '''' LB B B L P ESEFTEEFTFTAREREEREER R R 2“1609 l - os?
B L T B L e r e tala ATl a e a aln ala el slainle s ela e sfelelalelalalalaTel st elaloTat el ta ool el et e fatat & 2O BN 1 = -
WEBHET saacsrsassasssassssansanssacssnns PPy P iy e e 4 L 1 - -
BuEhing R ERE TR R EFER RS R REREEFE R RS R R R R A e R R EE AR 3“1509 ot 2 -—
FETTULS .ssvsusastssbrrsnnnrrnsbsrrsrnssnssnsnssnannnnnnnss SHLGL0 - 2 -

7.733 - IGNITION SWITCH LIGHT CABLE

L L T e e u s s Tmimr e m ] ta T almle ui o lu(alslminle ake olalaiatn als o o alafatararslalara atalalsfslofehats S RES g A =
S0CKRL ....rvvvnanesn elwTatslwtufalajuleletaintaraleialale afnfe u]sietalatainla a afals ala et etk LEUOSDT -
Bushi.ng ® @k kR Bk S AR kR R R R R RE R EE R Rl EE R & R SR EE N EEEEEEEEEE zn0994 .
DY LT N A T et aTa (afa [al e tala aaln =i ainialnalateletatalarata; aiafale oleteleFalslsletatnrate ale s e lels 200895 -
Terminal ,..csieesiesanssnnrsnrresnsrnnasanssnasssanssnsnssss 200992 -
Bleeve; 9/64" T.D. X 1" ..cicivisinrmencannnrncanmannnsnnee 200958 =
Bulb, 6§ - 8 Y. 1 C.P. B.Cs cocvesssan U e RN O e IR R oL L e -

P e e
1




7 ELECTRICAL

GROUP NO. NAME, and PART DESCRIPTION el T e

7.734 - IGNITION SWITCH LIGHT BEZEL

BAazal ...ccassassntsnsmnasrnssrnnssadaidosnasumrrnrndssdsnas 2{}25?2 - 1 = A
Retainer svssrsrnsncsnscasssssnsssssranansnessssastssenns 2U1431 — 1 = =

7.735 - INSTRUMENT PANEL CLUSTER LIGHT CABLE

Tobd k] AN A e o OGO O GO D L G e O o L s e L 011 ] 480
Sleeve, 15/64" I.D. X 1" .usevsovmssroassasnnanasansnasaass 200939
Bocket ...civeicsresnnrsarsrsarannnarass satEsEER BN LAE . s 2008893
Spriﬂg Wk E R FEE R F SRS EE R W ad kS FFAITATEEESEEE kB AR e EE 200995
.Bushing AEEmE T EE s E o Eow B o oE B oE o B R E R EE R E R R R R E e EEREEEE R EE e R 2“0994
Terminal ...ceecstessssssrassasrsasspsasassssnnssnsrssss weaas 200992 .
Bulb, 6 - 8 V. 2 C.P. ..... cesaassairesrnsrnasarsnssssrneas 201502 ]

06 L0 LD R0 =
=T L P LI ]

7.743 - COURTESY LIGHT SWITCH HARMNESS

Hﬂ-r“‘e5s @ B E @8 % N &SRS EE F R FFEEEER AW PRI R L U R R R 202659 —
Terminal .......-. P O O R e T PO FH O et alals e ma e 2O L2 L -
T&rminﬂl R EEE R R NN NN N M R R R R O A R O NI BGDQBB b=
Eleeij 9!64” IlDl X 1“ e R R R E R L R E I NI IR B O N N R R R znnggs hoar]
Sleeve, 3/16" I.D, x 1" ...iiiisiannnrannns e e a e 2ODGDT, -
Sleave, 15/64" I.D. ® 1" .ivcuarnnrmnrnas e e s s am e AOO0DDE -

e B B
I

7.745 - DIRECTIONAL INDICATOR LIGHT FEED CABLE |

Cable .ieverencaes shsarearssaamranan ecianasrasrssisntssnnss 201492
Terminal .cceeceseesascasrsessssnsnssnnsnncsesssacssassessase 2014986
Sleeve, 3/16" I.D. %X 1" ..ouiiruennanssensnnsssnnssnnnnnaaa 200997
e rm L aa ] it e s s i s asmmraesasasisne SR00096
Terminal ..eeeescccstsssasassssnpecsassstassrspaannstbbsssan 201214
SIEEVE, aﬁﬁ4" T.Du X 1" ssassssspsssssssagssensnsesssssssnms 200593

TR
|
-

b

I

7.747 - DIRECTIONAL INDICATOR FLASHER TO INDICATOR
= LIGHT CAELE

Cable ...ececscsassasnsnmannnss S d ok B R B E S E AW EE EEEEEE AN EE o 201495 =
Torminal cesssssassanans P T T T E T R T R I R 200996 -
Terminil seseessessssansnrrssscssassssastsansnnsns sesenennn 201214 -
SIEEve, 9!64" I.D. x A kb ok E e R E R R BB EE R EE SRR RS SRR K Eﬂnggs -

SRR
[

gl i ' b .
7750 - DIRECTIONAL INDICATOR LIGHT CABLE }
Cable, Right e E e E B R R EE R EE R RN EEEEEEE R ER RN R EmEEE e . 201500 4

1
Cable, Left cucvsssarsarmcsnssassasnannsss lnlula] min tulml] atla 1701 & «.s 201501 1 = -
Terminil .c.ocescsarscscsssararassnsssasststbrannannantassnts 201214 2

7.755 - DIRECTIONAL INDICATOR LIGHT SOCKET

Sackﬂt T E N R I R I I L B B 290521
SPPAINE sasesumacascssssassnssastasrarmarsarssrassasssterrsess 200885
BUShing veesss SR DR L TR e S s LA L 0000991
Terminal ..caasanees sarisreanmnnas eNa/alE alafnfape e eTe u i slalalnraieTu: ninlal SRS LI LI 2
Bulh, 6 = 3 V. 1 C.B. Bala winieissdsa AR EE E R A EE RN WA R EE AR 201462

B3 B BB B2
B | b3 b2 B2
1

Litha i UdA,

—_40-




ELECTRICAL 1

PART QUANTITY

GROUP NO., NAME and PART DESCRIPTION HUMBER F47  F47C  KIOO

7.760 - DIRECTIONAL INDICATOR FLASHER FUSE CABLE

Cable ..----":X-L. .......... i-ji-iilillil.liiil-i-ll-l-ll-lll-!l!!I-ll- 200507 1 - =
CablE --'r-tltltn|t1|i--l|-nlllltltltflrfllll-llllll-!'llvllrl;-.---: ----- --!i"i'li' EQZEBE = 1 —
Bleeve, 9/64" T.D. % 1" ..iecnsrnernaraasans wsrsrsrassasnsss 20D00OR 1 1 =
Fuge, 9 ANpP., .,.ccecvscsaraass s asinlalein n slein w nln e s ele iniriri e e e s o caU LOOE 1 1 =
Ellp (tﬂ‘ Dash Brﬂ.ﬂ-ﬂ} R R R R R R N N N N R A N R ] 202?35 = 1 -

; B Y e eiate e (0 ela e a1e ela ble sinla s 2 avale mleLe T T i 202 138 3 bl P o
BPriff seessscssissausssastasaassasatsasnaasnrssrrsnansss «« 202135 1 1 =

3 Washer ....cccciucssscsssssarnanssssassnssnnssnsnsnnssus sasss 202134 1 1 -
Bushing R R A RN RN NN 21]16‘]9‘ 2 = =
Ferrule .....cccvviencnncnncnss P - L1 L R 2 - -
Bugshing ...... 0000 O O DO O DO DO et B Ot e e B B0 B R s 201609 - 1 -
FErrule sassssssssssmssanssssanssansasansamnmmsnnssns RN 201610 - 1 =

7.765 - INSTRUMENT PANEL WIRING ]UNCTIDN BLOCK

Block fon Left Cowl} .. J.o.L@. 28y dd, Ll Vi ih eiaenss 201487 -

Serew, No. 8 - 1B x 1/2" Rd. Hd Sl. Tap. Y& M0, FEI4%T 314
Flatwasher, No. 8 8m. ........ alein wiale rinleinleldle o' alelece o sesann 315
Block {nﬂ Left Eﬂwl} el l-'l-lI--'.l-illl-r..-ll'li:lil-ilt'l.l '!:-l-'lL:ll.l" 201602 ~H
Screw, Ho, 10 - 12 x 3/8" Bind. Hd. S1. o5 suWVo TRISF 377
Lockwasher, No. 10 Med. ..ceevvssassssrsssssnsnsnanaannas 254 -
H'llt-’ Nﬂ. 1(!-32 qu. B R OB R B R R EE R AR R R R EwoE B oE T TR EE R ] 202 =

LI -
1
|

B b3 B3 1
1

7.800 - OVERDRIVE SOLENCID — 345

Euleﬂnid LU BN R B B RN EoE R d kAR R Rk FE R ERE SRR 200‘911
Bodt, 5/18M==0188x 5/8U HX. (HA.  onsuvisnensssricesasnson 208
Lockwasher, 5/16" Ext, Tooth .vecvusvrcnnecmnnccscnsnsans B8

ORI T 00 i, o om o i, i e ey o e e P e s P e e e ey - LB

SBhield; up to Serial FAT-11952 .iassesssrvssnsnansassisnass 202102

= b3 b
I

(Sl Il SR SR -

Screw, No. 12 - 24 x 374" Fil. Hd. S1. v lpngdst asteiasd 816 1 -

Grommet, up to Serial F47-11962 .......c0vvememmrrosnnsnans 202103 - -

[l T b S i e e e e e e o e s R T S T i sarissass 200215 1 -

\ Serew, No, 10 - 24 x 1/2" Rd, Hd. 51, suveucascsrsnsvans 293 2 =
Lockwasher, Ho., 10 ...ecncevannns EbA s ssAEREEEE R AR RN 254 2 =

GRE I L e alale ainiatals +ialels ateln ne 2is siele ole]|nin e =lete u'n .o wimi e oo e e SO0 1E 1 -

7.804 - OVERDRIVE SOLENOQOID RELAY

YT IR oGAGE 0L oAG GO nODA0BAdME AN DHEAA DO OREA AN AR RA DEGOHa o C
Screw, No, 14 - 10 x 1/2" Rd, Hd, 51, TaDs ecoecassscscss 383
Serew, No, 10 - 32 x 1/4" Rd. Hd, 81. (Termimal) ...ceuivaas 334
Lockwasher, No. 10 Ext. Tooth secciiacsssssnnrssnssnsnns 294

oM B
(1= N I
]

7.506 - OVERDRIVE KICKDOWN SWITCH

OWAItCh seuracsascasnsnnasassassasasasassnsrsansnnssrsnssrnes 201638 1 1 -
Lockwasher, 9/16" Ext, ToOth ...ceuversassannsness sesans 380 1 1 -
Nut, 9/16" - 18 Hx., BpPBO, .ueeervsssasassanaars srssesaes 201B8S 2 2 -
Screw, No. B - 32 x 1/4" Rd. Hd. El. (Terminal) ..cicorsaas 310 4 4 =
Iﬂck EPE‘CI FE S FAEFEFAEFA R TR A R FEEEFA AR FEEFE R A 201356 4 4 -
Bracket ..icessseeisionsss o2 [ £k 68 b L B[R4 6 RS 5 R 88 ssssss 201635 1 1 -
Serew, No. 12 - 11 x 1/2" Rd. Hd B T A e e ate aia s slalalolnta e asz 2 2 -
[
, Livhe In UEA

—41-




ELECTRICAL

PART QUANTITY
GROUP NO., NAME, and PART DESCRIPTION Al et

7.810 - OVERDRIVE KICKDOWN SWITCH TO GOVERNOR CABLE

R L e e n s e s ol e m e e e eTa als (= el s s mlan ra w iR L LIS 5 1 1 -
Terminal ..sccsscsgacssassanasrarsssrassnnnsa ssrnssansnmers -2U01214 1 1 -
Sleeve, 9/64" I.D. X 1" s.uvacecnncnaanaas assssasassanssnas 200098 1 1 -
7.812 = OVERDRIVE WIRING HARNESS

Harneﬂﬁ TR R EE R B R R R R R R BB B B R RN B E N MR E RE R R EEFEEEEEEEE 201612 1 1 =

Clip fon TransmiSsSion) .c.esesssssscesssassessssassnssnss 201758 1 1 -
Sleeve, 3/16" I.D. % 1" .....n-n. B A G Ol O 00 0 O ceass 200827 4 4 -
SleEvE. &fﬁ4" I.D. X 1" sussssasatsasrannnmanmens R RS R 200998 10 lu -
Clip - " B W EEEEEEEFE L BE N B B BN BE AE BCCN N O BL B HU BB R B R L e @ ERRF R R RS 2“1514 1 1 —

Screw, No. 10 - 12 x 3/8" Rd., Hd. S1l. TAP. seseassonnnss 211 1 1 -

CLUTCH and CONTROLS

8.100 - CLUTCH DISC

Disc (includes Facings) ..seeceesescneass el e e e e a e e s 220D 200
Facing BHBE cucvranrrersnesssas T T T 200201

e

8.105 - CLUTCH PRESSURE FLATE

Plate (includes CQVE‘I‘) R A N R R 200204 -
Bolt, 5/16" - 18 x 7/8" Hx. Hd. SPecCs susserssrasssassas 200169
Iﬂnkwasher, EKIE" BY- N R ] T I AR 191

@ o=
& J o
==

8.110 - CLUTCH PRESSURE PLATE

D L P ra PATSATe  felale [rie el Folm m alaYaln(a wix¥ate nfalutulal=ie i el e]s et et imle s 200205~
Spring e E E R E AR oW E R E R E R N N N N 2{}02&6
Cover A E EE R E R R R R R B EE B E B EEFEEEEEE R EE RS EESE RN E 2ﬂn213

L
[
oo

8.115 - CLUTCH RELEASE LEVER

Lavar ....sc.. G s EEE SRS EEAEEEEEEEE AR e ceasasnass 200207 3 3 3
Pifl cuscssnsssssrsssnansssssnmnnns “'s s ala nmeinmsenansssne 200209 3 3 3
EPI':LII-E BEs L om e EE e T R A A A A N ] 200212 3 3 3
2 o T e T EEEEEE] 200208 3 3 3 J
3 3 3 |

Byebolt and Nut ..ccaussaccsansnarrsasnnnssnns cersansass 200210

8.120 - CLUTCH RELEASE BEARING

Bearing and Sleeve (includes Blades) .......eccesssscsansss 200214
B DT L L e e e ae e s oTalu s alels sTe e s winlalmiwlels u S elalelvia + s A SO0 LT,
Blade, up to Serdial F47-11029, EL1O00-18989 ,..ueeceeseas van. 200259
Blade, after Serial F47-11029, KI100-18983 ........ccieeseess 202048
Cotter Pin, 1/16" 2 1 3/8" .c.ieerccnccsss aalutulela wintenle uinln e iielela 472

[ ]
o -]
W b b2 kY e

8.135 - CLUTCH RELEASE FORK

Fﬂrk T e E R RN 200215 1.
Set Screw, 7/16" - 14 x 1 1/8" S8q. Hd. Drl'd. .......... 200216 1
Lockwire, 1/328" x 3" . c.uciiensssarssrsssssssnsscnannnnn =—==—=—— *

D e o ta e e Vels e« alalala ] als [« al = atalnsnlatn o v rle o alutrib]= (rlsle [ayatafaieiolataias QB 0031 1

W
[

* As required Utha in WS,
—dT




	kfpm120026.jpg
	kfpm120027.jpg
	kfpm120028.jpg
	kfpm120029.jpg
	kfpm120030.jpg
	kfpm120031.jpg
	kfpm120032.jpg
	kfpm120033.jpg
	kfpm120034.jpg
	kfpm120035.jpg
	kfpm120036.jpg
	kfpm120037.jpg
	kfpm120038.jpg
	kfpm120039.jpg
	kfpm120040.jpg
	kfpm120041.jpg
	kfpm120042.jpg

